CERTIFIED MILL TEST REPORT

DATE 11/14/11 you‘ggzgvﬁgfélel_iliih CoO. 100% MELTED AND MANUFACTURED IN U.S.A.
~ ! All shapes produced by Nucor-Yamato Steel are cast

INVOICE NO. 444720 and rolled to a fully killed and fine grain practice.
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CUSTOMER NO.  EEYPI; P| FINAL: SAN LUIS POTOSI, SLP MX ASTM A709/A709M-09 GRSO0S (345S)
NUEVO LAREDO, TM 88000 ASTM A6/A6M-09
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Al PROPERTIES CHEMICAL PROPERTIES
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TENSIL| pg| PSl % °F FT-LBS
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14 - 90.0| 1(375080 .82|59000| 72000 24 .07(1.11] .016{.023| .24| .27| .10| .10[: .03 .00|.021| .31
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40" .84] 61000| 73000| 21 .01] .16
W360 x134.0 1407 510| 25
12.192 M 421 503| 21
34 - 90.0| 2(375099 79| 56000/ 71000| 28 .08[1.10 .016|.026| .25| .29| .11 .10/ .03| .00|.018| .32
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W360 x134.0| 4 ﬁi ﬁ} £:386  490| 28
12.192 M ~ T R adol 496| 26
4wia - 90.0| 42[375104 " sdlisent 00| 700001227}, .07[1.01] .022{.025| .22| .28| .09 .15 .03| .00|.019| .30
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714 - 90.0| 8|375127« .BY| 59000 .010] .35
40 %18ogog/
W360 x134.0 409
12.192 M 414
8 Wia - 90.0| 4[375129 .78/ 58000 74000 .008| .36
40" .80[ 59000] 74000 25 .18
1360 x134.0 400 510| 23
12.192 M 407 510| 25
9[Wla - 90.0| 11[375130 .79|58000| 73000| 25 .03].010| .35
40" .77| 57000 74000| 25 .17
W360 x134.0 400, 503| 25
12.192 M 393 510] 25
Pom=C+Si+Mn+Cu+Ni+Cr+Mo+Y +5B B=Approx.0005  CARBON EQUIVALENT: CE = CE(IW) = C +Mn/6 + (Cr+Mo+V)/S + (NI +Cu)/15 Corrosion Index: Cl=26,01(%Cu)+3.8B(ANi)1.20(%Cr)149(%SI)+17.28(%P)-7.29(%Cu)2Ni)-.10(%NIY P} 33.3(*%Cu) ©
30 20 20 60 20 15 10 ~ Mercury has not been used in the direct ing of this

material.

ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

| hereby certify that the contents of this report are
accurate and correct. All test results and operations
performed by this material manufacturer are in
compliance with the requirements of the material
specifications listed in the Specifications Block above.
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